7741631 10-2003 (Tab 2)

INSTALLATION INSTRUCTIONS

Installation Instructions
Bracket kit 12, 24 & 220V
Kit number 3583573

@

Einbauanleitung
Konsolensatz 12, 24 & 220V
Satznummer 3583573

®

Instructions de montage
Kit de console 12, 24 & 220V
Numéro de 3583573

@

D2-55,D2-75

Instrucciones de montaje
Kit de consola 12, 24 & 220V
Kit numero 3583573

®

Istruzioni di montaggio
Kit staffaggio 12, 24 & 220V
Kit numero 3583573

®

Monteringsanvisning
Konsolsats 12, 24 & 220V
Satsnr 3583573

®

VOLVO
PENTA

Plus d'informations sur : www.dbmoteurs.fr



/\ IMPORTANT!

This batch with its accompanying instructions is produced for
Volvo Penta’s service workshops, boat-builders, machine manu-
facturers and other authorized workshops which have personnel
with qualified professional training.

The installation instructions are only produced for professional use
and are not intended for non-professional use. Volvo Penta will not
assume any liability whatsoever for damage incurred, either dama-
ge to materials or personal injury, which may result if the installa-
tion instructions are not followed or if the work is carried out by
non-professional personnel.

A\ WICHTIG!

Dieser Satz mit vorliegender Einbauanleitung ist fir Volvo Penta
Kundendienst-werkstatten, Werften, Maschinenbauer und fiir an-
dere erméchtigte Werkstétten mit beruflich geschultem Personal
vorgesehen.

Die Einbauanleitung ist nur fiir den berufsmaBigen Gebrauch vor-
gesehen und nicht flr unprofessionelle Anwendung gedacht. Volvo
Penta Gbernimmt nicht die geringste Haftung fur irgendwelchen
Schéden an Personen oder Sachen, die als Folge einer Nichtbefol-
gung der Einbauanleitung oder wegen Ausfiihrung der darin be-
schriebenen Arbeiten durch nicht beruflich geschulte Personen
entstehen.

A\ IMPORTANT!

Ce kit, avec instructions de montage, est destiné aux ateliers de
service Volvo Penta, aux constructeurs de bateaux et autres ateli-
ers de construction agréés avec un personnel qualifié.

Les instructions de montage sont exclusivement congues pour
une utilisation professionnelle. Volvo Penta se dégage de toute
responsabilité pour d’éventuels endommagements, corporels ou
matériels, résultant du non respect des instructions ou d’un travail
effectué par un personnel non compétent.

A\ IMPORTANTE!

El presente juego con las instrucciones de montaje se destina a
los talleres de servicio Volvo Penta, constructores de embarcacio-
nes y maquinas y a otros talleres autorizados que cuentan con
personal capacitado.

Las instrucciones de montaje estan destinadas Unicamente para
uso profesional, por lo que Volvo Penta no aceptara responsabili-
dad alguna por cualquier dafo, tanto personal como material, re-
sultado de no haber seguido las instrucciones de montaje o de
haber sido efectuado el trabajo por personal que no esta debida-
mente capacitado.

A\ IMPORTANTE!

Questo kit e le relative istruzioni di montaggio sono stati realizzati
per le officine di servizio Volvo Penta, i cantieri, i fabbricanti di
macchine e tutte le altre officine autorizzate il cui personale ha
ricevuto un addestramento qualificato e specializzato.

Le istruzioni di montaggio sono state redatte esclusivamente per
uso professionale e non sono adatte all’'uso non professionale. La
Volvo Penta non si assume alcuna responsabilita per eventuali
danni alle cose o alle persone, derivanti da trascuratezza nel se-
guire le istruzioni di montaggio oppure dall’esecuzione dei lavori
da parte di personale non qualificato.

A\ VIKTIGT!

Denna sats med féreliggande monteringsanvisning ar framtagen
for Volvo Pentas serviceverkstader, batbyggare, maskintillverkare
och 6vriga auktoriserade verkstader som har personal med kvalifi-
cerad fackutbildning.

Monteringsanvisningen ar enbart framtagen fér yrkesbruk och ar
inte avsedd for icke yrkesméssig anvéndning. Volvo Penta
patager sig inget som helst ansvar for eventuella skador, saval
materiella som personskador, som kan bli féljden om monterings-
anvisningen ej foljs, eller om arbetet utférs av icke yrkeskunnig
personal.

A\ VIGTIGT!

Dette saet med tilharende monteringsvejledning er blevet udviklet
for Volvo Pentas serviceveerksteder, badebyggere, maskinprodu-
center og andre autoriserede vaerksteder, som har medarbejdere
med kvalificeret, faglig uddannelse.

Monteringsvejledningen er udelukkende beregnet til professionel
anvendelse og ikke til hobby- eller fritidsbrug. Volvo Penta patager
sig intet som helst ansvar for eventuelle skader pa savel materiel
som personer, som kan veere en fglge af at monterings-vejled-
ningens anvisninger ikke blev overholdt, eller hvis arbejdet blev
udfort af ikke-professionelt personale.

A\ TARKEAA!

Tama sarja ja asennusohje on tarkoitettu Volvo Pentan huoltokor-
jaamoille, veneenrakentajille, konevalmistajille ja muille valtuutetu-
ille korjaamoille, joiden henkildkunta on saanut patevan ammatti-
koulutuksen.

Asennusohje on tarkoitettu ainoastaan ammattikayttéén. Volvo
Penta ei vastaa mahdollisista materiaali- tai henkilévahingoista,
joita asennusohjeen laiminlydéminen tai ammattitaidottoman hen-
kilokunnan suorittama asennusty® voi aiheuttaa.

/\ BELANGRIJK!

Deze set met de bijgevoegde montage-aanwijzing is ontwikkeld
voor de werkplaatsen van Volvo Penta, botenbouwers, machinefa-
brikanten en overige bevoegde werkplaatsen, die personeel heb-
ben met een gekwalificeerde vakopleiding.

De montage-aanwijzing is alleen ontwikkeld voor professioneel ge-
bruik en is niet bedoeld voor niet-professioneel gebruik. Volvo
Penta neemt geen enkele verantwoordelijkheid op zich voor even-
tuele schade, zowel materiéle schade als persoonlijk letsel, die
het gevolg kan zijn als de montage-aanwijzing niet wordt gevolgd,
of als het werk wordt uitgevoerd door niet-vakkundig personeel.

/\ IMPORTANTE!

Este jogo, juntamente com as respectivas instru¢cdes de monta-
gem, foi concebido para as oficinas de servigo da Volvo Penta,
construtores navais, construtores de maquinas e outras oficinas
autorizadas, com pessoal devidamente formado.

As instrugdes de montagem foram concebidas unicamente para
utilizacdo profissional e ndo se destinam a utilizagdo nao profissi-
onal. A Volvo Penta nao se responsabiliza por quaisquer danos
eventuais, tanto materiais como pessoais, que possam resultar
no caso de as instru¢des de montagem nao serem seguidas, ou
se os trabalhos forem executados por pessoal ndo profissional.

A\ NPOsOXH!

To MepleXOPeVO AUTOU TOU TIAKETOU Hadi e TIq odnyieg
OUVAPHOAOYNONG TIOU TO AKOAOUBOUV gival £10IKA ETIAEYUEVO
yla ouvepyeia o€pPlg g Volvo Penta, vaurmyeia,
KATAOKEUAOTEG UNXAVAV Kal yla Aotrd eEouclodompeva
ouvepyeia Tou dLaBETOUV EEEIBIKEUPEVO TIDOOWTTKO.

Ot odnyieq ouvappoAdynong mpoopiovtal HOVo yla
ETIAYYEAUATIKY) XPN)0M KAl OV ATIOOKOTIOUV YIa XPron artd un
emayyeApatieq. H Volvo Penta dev avaAauBdvel amoAUTwg Kapla
€ubuvn yla Baveg CNULEG, TOOO UAIKEG OCO KAl TIDOOWTIKEG,
TTOU UIopoUV va PokANnBoUv emeldr| dev akoAouboUvTal oL
00nYieg cuvappoAdYNOoNG N eMeldr| N epyacia ekTeAe(Tal ATIO N
£EEIOIKEUPUEVO TIPOOWTIKO.

Plus d'informations sur : www.dbmoteurs.fr



Plus d'informations sur : www.dbmoteurs.fr



G

This kit contains:

Designation

Bracket

Anchorage compl.
Screw M6FS M8x16
Screw M6FS M8x20
Washer

Flange screw M8x115
Nut M6M M8x6.8
Clamp 11.1

Nut M6FM M8-8.0
Tensioner

Flange screw M8x40
Installation instruction

Inhalt des Einbausatzes:

Benennung

Konsole

Befestigung kpl.
Schraube M6FS M8x16
Schraube M6FS M8x20
Scheibe

Bundschraube (M8x115)
Mutter M6M M8x6,8
Spannstick 11,1

Mutter M6FM M8-8,0
Spanneisen
Bundschraube M8x40
Einbauanleitung

Ce kit contient :
Désignation

Console

Fixation compl.

Vis M6FS M8x16
Vis M6FS M8x20
Rondelle

Vis a bride M8X115
Ecrou M6M M8x6,8
Collier 11,1

Ecrou M6FM M8-8,0
Ferrure de tension
Vis a bride M8x40
Instructions de montage

_L_L_L[\)_L_L_L[\)_L\]'\)_LS

Menge

—_ e A D) = A N = NN =

Nombre

1
2
7
1
2
1
1
1
2
1
1
1

Pos. in fig.

O©CoOoO~NOOOA~WwWN =

[ —
- O

Pos. im Bild

O©CoONOOOTA~WN =

—_
- O

Rep. dans
fig.

So0oNOO A WN =

1

Este kit contiene:

Denominacion
Consola

Fijacion, compl.
Tornillo MBFS M8x16
Tornillo MBFS M8x20
Arandela

Tornillo embridado
M8x115

Tuerca M6M M8x6,8
Abrazadera 11,1
Tuerca M6FM M8-8,0
Hierro tensor

ant.

NN 2O

—_ N = =

Tornillo embridado M8x40 1
Instrucciones de montaje 1

Il presente kit contiene:

Denominazione
Staffa

Attacco compl.

Vite M6FS M8x16
Vite M6FS M8x20
Rondella

Vite flangiata M8x115
Dado M6M M8x6,8
Fascetta 11,1

Dado M6FM M8-8,0
Tenditore

Vite flangiata M8x40
Istruzioni di montaggio

D

Denna sats innehaller:

Benamning

Konsol

Faste kompl.

Skruv M6FS M8x16
Skruv M6FS M8x20
Bricka

Flansskruv M8X115
Mutter M6M M8x6,8
Klamma 11,1

Mutter M6FM M8-8,0
Spénnjarn
Flansskruv M8x40
Monteringsanvisning

Quantita

_ e el ) = S A N = NN =

Pos. en fig.

abwn =

© oo~NO®

10

Pos. in fig.

O©CoONOOOTA~WN =

—_
- O

Pos. i fig.

O©o~NOOCOP~WN =

—_
)

Plus d'informations sur : www.dbmoteurs.fr



Plus d'informations sur : www.dbmoteurs.fr



Plus d'informations sur : www.dbmoteurs.fr



Plus d'informations sur : www.dbmoteurs.fr



VOLVO
PENTA

AB Volvo Penta
SE-405 08 Goteborg, Sweden

Plus d'informations sur : www.dbmoteurs.fr

7741631 10-2003 (Tab 2)



